M600-01 SPIDER ASSY

N NN ¥R
1S09001

SEEETEEEDC BMRENY

10
.’ rawn . Nodel Drawing No.
= L.C MBI MBO0-01P
Checked Description SPIDER  ASSY
= Approved Date
_ 2009, 7. 28,

1/9




M600-01 SPIDER ASSY

NO. PART NO. PART DESCRIPTION QTY | UNIT PRICE
FFs &S B HE (EUR)
01-1  |M600-606-050301 SPIDER (-} Fi&Hz28) 1
01-2  |M600-ConeHSS.S-M8x20 GRUB SCREW (#5552 4T) 4
01-3  |M600-FNL.N-M8 HEXAGON THIN NUT (/5 ffi i 2 1F) 12
01-4  |M600-CHSN.B-M8x25-GB-1 BOLT (*:[5]Sk J7 #ihgA%) 4
01-5 |M600-GB79-85-M8x20 SOCKET SCREW WITH CYLINDRICAL POINT(P 7~ # [k 3 1% 5 52 4T) 4
01-6  |M600-W03-DH-20 OIL SEAL (v #t) 4
01-7  |M600-606-050401 TILT ARM (iZ#z:3k) 4
01-8  |M600-606-050100 BLADE (JJ /) 4
01-9  |M600-606-050501 SPIDER ARM (7 fA#%) 4
01-10 |M600-HS.B-M8x20-8.8-GB-1 SCREW (PN /S 24T 4
01-11  |M600-FN.W6-DIN-1 WASHER (“F-#) 8
01-12 |M600-SPG.W6-DIN-1 SPRING WASHER (##.34) 8
01-13 |MB00-FN.B-M6x35-8.8-DIN-1  |BOLT (7 ffiZ#2) 8
01-14 |M600-606-040303 TILT PLATE (& M IEl) 1
01-15 |M600-606-040802 RUBBER RING (1% i F&l) 1
01-16  |M600-606-040801 GUARD PLATE (#7'#%) 1
01-17 |M600-W01-6808RS-J BEARING () 1
01-18  |M600-W01-NKI 40/20-J BEARING (% 7K) 1
01-19 |M600-CH.RG55 INTERNAL CIRCLIP (L FH 4 44 [ ) 1
01-20 |M600-SS.RG40 EXTERNAL CIRCLIP (% FH#M 22 4 8)) 1
01-21 |M600-W01-51107-J BEARING () 1
01-22 |M600-606-040302 BEARING COVER (% 7K i) 1
01-23  |M600-606-050701 END CAP (i #%) 1
01-24 |M600-CETL.W8 COUNTERSUNK EXTERNAL TOOTHED LOCK WASHER(4k T} 431 1% 54 J&]) 1
01-25 |M600-HSF.S-M8x25 SOCKET COUNTERSUNK HEAD SCREW (/A /s f1 17T Sk 184T) 1
01-26 |M600-606-050601 GUARD RING (&) 1
01-27 |M600-606-040803 ROUND PAN (#£%%) 1

2/9




M600-02 GEARBOX ASSY

NIOR
1S09001

REGISTEALD GOMPARY

Drawn LC Nodel MEGD Drawing No. WE00-02
Checked Description GEARBON ASSY
Approved Date

2009, 7. 28,

3/9




M600-02 GEARBOX ASSY

NO. PART NO. PART DESCRIPTION QTY | UNIT PRICE
Fs K5 B4 HE (EUR)
02-1  |MB00-606-040101 WORM GEAR BOX (4% 74) 1
02-2  |M600-W01-6204-J BEARING (%K) 1
02-3  |M600-606-040106 SEAL, CLOSE COVER (ft] 7 %3 1) 1
02-4  |M600-606-040103 CLOSE COVER (&) 1
02-5  |MB00-FN.W6-DIN-1 WASHER (“F-#) 8
02-6  |M600-SPG.W6-DIN-1 SPRING WASHER (1%4) 8
02-7  |M600-FN.B-M6x20-8.8-DIN-1 BOLT (/N ffiZ4%) 8
02-8  |MB00-606-040203 WORM (&% FF) 1
029 |M600-Key.A-5x5x28 KEY (i) 1
02-10  |M600-W01-6205Z-J BEARING (fi7K) 1
02-11  |M600-CS.RG25 EXTERNAL CIRCLIP (% £ [&) 1
02-12  |M600-606-040107 SEAL,SIDE COVER (iZ 7 4% %% ) 1
02-13  |M600-606-040104 SIDE COVER (iZ ) 1
02-14  |MB00-W03-40x22x7 OIL SEAL (Ji&f) 1
02-15  |M600-FHSS.S-M8x12 GRUB SCREW (N 7~ #1155 7 BR%T) 1
02-16  |M600-70G-040314 PULLEY (7 #%¢) 1
02-17  |M600-ConeHSS.S-M8x12 SOCKET HEAD SCREW (A /~ # 4k 3 5 5 4T 1
02-18  |MB00-HSF.S-M8x20 SOCKET COUNTERSUNK HEAD SCREW(JA 7 £ 171 3k 24T 5
02-19  |M600-606-040108 VENT SCREW (MRS < M2 42) 1
02-20 |MB00-HSF.S-M8x16 SOCKET COUNTERSUNK HEAD SCREW(JA 7 £ 171 3k 124T) 1
02-21  |M600-606-040102 TOP COVER (%% 4 T 55) 1
02-22  |MB00-606-040105 SEAL, TOP COVER (483 7) 1
02-23  |M600-W01-30205-J BEARING (%) 1
02-24  |M600-606-040204 BUSH (£) 1
02-25 |M600-100G-040201 WORM GEAR (I#%6) 1
02-26 | M600-100GB-041000 OIL GAUGE (7Hi4#) 1
02-27  |M600-ZH-D-M20 WASHER (414 %) 1
02-28  |MB00-606-040202 WORM GEAR SHAFT (I %% %) 1
02-29  |M600-Key.A-8x7x18 KEY (“F-%) 1
02-30 |M600-Key.A-8x7x25 KEY (“T4) 1
02-31  |M600-6206Z-J BEARING (4 7K) 1
02-32  |MB00-W03-45x30x8 OIL SEAL (Ji&f) 1
02-33  |M600-100GB-040111 STOPPER (%K) 2
02-34  |M600-606-040304 TILT YOKE (¥ X) 1
02-35 |M600-606-040301 PIN (%) 1
02-36  |M600-CS.RG8 EXTERNAL CIRCLIP (i 4= 1) 5

4/9




M600-03 ENGINE BASE AND CLUTCH ASSY

fg ﬁ &
0 UKAS
e G085 | wlifie

1

NI R
1S09001

REGISTEREDCOMERNT

.’IgJ
27
28
29
s 10
, ’:’ ‘] 3
~
v .
13
WL ol Drawing No.
" Lo " weoo ™ yso0-03
fhected Bescription  pNGINE BASE & CLUTCH ASSY
Approved Date

2009, 7. 28,




M600-03 ENGINE BASE AND CLUTCH ASSY

NO. PART NO. PART DESCRIPTION QTY | UNIT PRICE
s &5 B4 HE (EUR)
03-1 |M600-606-010000C ENGINE BASE (JEEH /2 $%) 1
03-2 |M600-FN.N-M8-DIN-1 NUT (12 £} 10
03-3 |M600-606-010201 HOOK (+:44) 1
03-4 |M600-HSF.S-M8x20 SOCKET COUNTERSUNK HEAD SCREW(P3 7 fa it Sk #24T) 4
03-5 |M600-FN.B-M8x25-8.8-DIN-1 BOLT (/N ffigAe) 4
03-6 |M600-3-7040(X1-J-10.4) WIRE CLIP ([ £k 32) 2
03-7 |M600-PAN.S-M4x10 PAN HEAD SCREW (&% Sk FEiZ4T) 2
03-8 |M600-IN.N-M8-DIN-1 LOCK NUT (/i #a B2 BE) 3
03-9 |M600-StarH-M8x35 STAR GRIP KNOB (111 &K TF) 1
03-10 |M600-FN.W8-DIN-1 WASHER (°F-#) 11
03-11 |M600-SPG.W8-DIN-1 SPRING WASHER (3i154) 11
03-12 |M600-FN.B-M8x20-8.8-DIN-1 BOLT (7 g42) 2
03-13 |M600-606-010501 BRACKET (32 28) 2
03-14 |M600-100G-030400 BOLT (M k2 2H) 1
03-15 |M600-W05-EX13 ENGINE (5] %) 1
03-16 |M600-Key.B-5x5x30 KEY (“F4t) 1
03-17 |M600-606-070102 WASHER (# &) 1
03-18 |M600-606-040702 BRACKET (#) ]
03-19 |M600-HSF.S-M8x30 SOCKET COUNTERSUNK HEAD SCREW( 1 7~ i i 3k #24T) 2
03-20 |M600-606-070100 SHAFT (fih) 1
03-21 |M600-W01-6006ZZ-J BEARING (%1 7K) 1
03-22 |M600-100G-070500 BUSH (] &) 1
03-23 |M600-100G-070200 CLUTCH DRUM (%54 28 3%) 1
03-24 |M600-100G-070400 CLUTCH BLOCK (5025t 4
03-25 |M600-100G-070109 SPRING (3#.5%) 1
03-26 |M600-ConeHSS.S-M8x12 SOCKET HEAD SCREW (14 7 #f1 4k i 1% 5 124T) 1
03-27 |M600-100G-070300 CLUTCH PLATE (& & 23 iK i) 1
03-28 |M600-FHSS.S-M8x12 GRUB SCREW (47 F T-uiti 5 5 AT 1
03-29 |M600-606-070101 WASHER (4 [#]) 1
03-30 |M600-FN.B-M8x40-8.8-DIN-1 BOLT (7 g42) 1
03-31 |M600-W02-A23.5 V BELT (VA fz ) 1
03-32 |M600-606-040701 BELT COVER (7 &) 1
03-33 |M600-WOD.W6 WASHER (k# g]) 0
03-34 |M600-SPG.W6-DIN-1 SPRING WASHER (8ifi%4) 2
2

03-35

M600-FN.B-M6x10-8.8-DIN-1

BOLT (/N fEHE)




M600-04 OPERATION HANDLE ASSY

NOom| 8 3
1S09001 uk“as 30 e &, 32

‘rauey

FEQIITERED COMRANY AR IR
l MY s I ;,\IJ \%
pale! ‘e,
T
a7
26 ¢ 0
o= "“:\ ; 33
25 N
23 a_ / \ < P
\ | 1 ¥
1 - 1% by
4 K : > 14
24 18 V1
17 (f
K
He 4 - A * y T~ —
e 16 P 44
! 43 45
42 45
o a /
-~ 11
) d e 40 Y/
21 e 35 36 1‘.3.-
h 35 N yd
~s a7
‘ { 3B a9
¢ 46
v ‘ v
N
G ~
8 60 48
< ’
.
N 4 Dravi Node] Drawing So.
l-] 65 L.C NGO NGO0-04F
Chorked Descriptio
/ e RCIPEOL o ERATION HANDLE

Approved Date i
2009, 7, 29,



M600-04 OPERATION HANDLE ASSY

NO. PART NO. PART DESCRIPTION QTY | UNIT PRICE
F5 Bs 4 #E| (EUR)
04-1 IM600-606-000601 WHEEL BRACKET(/B % < 28)

04-2 |MB00-606-000501 WHEEL(E )

04-3 |M600-SC.PIN-8x28 SPRING PIN (gt [F A £5)

04-4 |M600-CS.RG10 EXTERNAL CIRCLIP (%t ] 421 Fel)

04-5 |MB00-606-020801 PIN (%H)

04-6 |MB00-606-020401 BUSH (5 &)

04-7 |M600-606-020100 HANDLE BOTTOM ("I SCH#ATIEER)

04-8 |M600-FN.N-M8-DIN-1 NUT (82E})

04-9 |MB00-FN.B-M8x30-8.8-DIN-1 BOLT (7~ ffilizfe)

04-10 |M600-SPG.W6-DIN-1 SPRING WASHER (5 %)

04-11 |M600-FN.B-M6x30-8.8-DIN-1 BOLT (/S ffilz4t)

04-12 |MB00-606-021301 PIN (%)

04-13 |MB00-606-000006 SPRING (713%)

04-14

M600-IN.N-M8-DIN-1

LOCKNUT (BljfatiR )

04-15 |MB00-StarH-M8x35 STAR GRIP KNOB (Ti.f 2T
04-16 |M600-606-020200 HANDLE TOP (L SZ#A12 %)
04-17 |MB00-SH.A-M12x40 GRIP BALL (F-Hik)

04-18 |MB00-947-99947 BAR (fT)

04-19 |MB00-SC.PIN-6x30 SPRING PIN (% T [ FH:45)

04-20 |MB00-606-030501 SCREWD-TOMMY BAR (5l & B2 FT)
04-21 |M600-FN.N-M6-DIN-1 NUT (iZ5f)

04-22 |MB00-606-000010 DEPTH CONTROL CABLE ASSY (] 15 i 5 2N 22 & i)
04-23 |MB00-SC.PIN-5x28 SPRING PIN (7 T [ F:45)

04-24 |MB00-HS.B-M5x8-8.8-GB-1 SCREW (14 7~ A1 #54T)

04-25 |M600-606-000301 SLIDE BUSH(5M 22 4 1 4 i %E)
04-26 |M600-CS.RG16 EXTERNAL CIRCLIP (i F T )
04-27 |M600-100G-010003 ADJUSTING SCREW (¥ 17 B2 4T)

04-28 |MB00-HS.B-M6x8-8.8-GB-1 SCREW (7N FIRET)

04-29 |M600-606-000701 BEARING COVER(H % %)

04-30 |M600-W01-51103-J BEARING (i 7K)

04-31 |M600-SC.PIN-5x40 SPRING PIN (5% P [ £ 4)

04-32 |M600-100G-010008P PITCH CONTROL KNOB(4 22 % i 15 . T7)

04-33 |M600-100G-010001 HANDLE COVER (#:F%)

04-34 |M600-606-030000P HANDLE ( F4kF)

04-35 |MB00-F.S-M5x10 COUNTERSUNK HEAD SCREW (#2%7)
04-36 |M600-100G-010101 CUTOUT SWITCH SHELL (% 2T % 7%)

04-37 IM600-100G-010103 CUTOUT SWITCH LEVER (% & JF =3 #T)

04-38 |M600-100G-010104 CUTOUT SWITCH BUSH (% &%)

04-39 |M600-100G-010102 CUTOUT COVER (%471 < i)

04-40 IMB00-F.S-M3x30 COUNTERSUNK HEAD SCREW (= FE 7T LE24T)
04-41 |M600-100G-010107 CUTOUT SWITCH REED (%2471 %% 1)

04-42 |M600-100G-010105 CUTOUT SWITCH OUTLET (% 471 5K JAz)
04-43 |M600-100G-010106 CUTOUT SWITCH WASHER (‘% 4= H 5% #4 &)
04-44 |M600-FN.W3-DIN-2 WASHER (“F4)

04-45 |M600-FN.N-M3-DIN-1 NUT (ERE})

04-46 |M600-F.S-M4x25 COUNTERSUNK HEAD SCREW (=11 <E24T)
04-47 |M600-100G-000014 WIRE HARNESS (H1£k)

ey VLY [ O [ G [ [N (NG (NG NG (NG NG Y O3 S [ ) (G (UG (NG (NG [UNIGS (OGN NN [N (NI IFG) S I (O] [P UG [N (NG [N UG G N RN I CY [ ) [ G R i ) G (NG G [N U




M600-04 OPERATION HANDLE ASSY

o > B
> o
e d )
3 W 2 e
~ A, ~ |
4 P 4 i‘ e 4t RN
3 y I\ )
1 I 5 N ‘ & 3 —39
- v ¥, ; 58 7 j "\V
; 3 / .-fﬁ/ U 6 ‘ '
N, ' AT ‘ -
. y; \ _
L e e Ml o0 8 B G0-01F

NO. PART NO. PART DESCRIPTION QTY | UNIT PRICE
5 Es M ¥E| (EUR)
04-48 |MB00-FN.B-M6x20-8.8-DIN-2 BOLT (/Nffilgte) D)
04-49 |M600-SPG.W6-DIN-2 SPRING WASHER (5%) 2
04-50 |MB00-HC.N-M6-DIN-2 CAP NUT (uii iR BE) D)
04-51 |M600-HC.N-M10-DIN-2 CAP NUT (ai /IR EE) 1
04-52 |M600-FNL.N-M10-DIN-2 HEXAGON THIN NUT (/N f TR Ef) 1
04-53 |M600-FN.W10-DIN-2 WASHER (*1-#) D)
04-54 |M600-70ND-060000 THROTTLE LEVER (1T 1JFR4EF) 1
04-55 |M600-FHSS.S-M6x8-GB-3 SOCKET SCREW WITH FLAT HEAD(PA1 /5 #f1 F- i % 52 #4T) 1
04-56 |MB00-HC.N-M8-DIN-2 CAP NUT (uii iR BE) 1
04-57 |M600-FNL.N-M8-DIN-2 HEXAGON THINNUT (/N A1 IR R)) 2
04-58 |MB00-FHSS.S-M8x20-GB-3 SOCKET SCREW WITH FLAT HEAD(P1 75 71 F-3ii 4 5 2 4T) 1
04-59 |M600-70ND-060001 THROTTLE BODY (it ['14E 7 i) 1
04-60 |MB00-70ND-060003 BOLT (il [ Jiz4%:) 1
04-61 |M600-70ND-060002 THROTTLE GEAR (i4%%) 1
04-62 |M600-W04-45x3 O-RING (O7t[#l) 1
04-63 |M600-70ND-060004 SLIDER (1hi%) 1
04-64 |M600-W06-S04-L1420x1620 THROTTLE CABLE ([ ]£k) 1
04-65 JM600-70ND-010018 THROTTLE LEVER ASSY (Jiti| 1JF 55 40.1F) 1




